MERCRUISER [4.3L [GEMN I [2BEL.] GM 262°%-6 1333-1335]
Serial Mbr Range: OFO00873 THRU OFG01126 ()

¥ EMGIME MOUNTING

| A
Ref |Clazs|Part Description Qt Comment Footnote
2 10 BA101 | SCREW (1-3/8") PORT 2
2 10 48424 | SCREW [1-5/8"] PORT 1
3 13 35048 | LOCKMWAASHER PORT 3
4 54 78945 CLIP PORT 1
2 10 BE101 |SCREW [1-3/8") STARBOARD |1
2 10 48424 | SCREW [1-6/8") STAREOARD |2
3 13 38048 | LOCKMWASHER STARBOARD 3
a2 BE2544 2| BASE ASSEMBLY 2
3 11 20739 JAMMNUT 2
10 14 12657 | TAR WASHER 2
11 13 BA102 | LOCKAWASHER 2




